Assembly Instructions

:z:‘:‘:‘;‘é'c
Oy
RIEEEEEBRTTHE,
O
FROLE2626282828262628 4262626265 Y10
R RRRRRRL L fRIRRRZ 70
R R O R I 1O
LRI,
g D
D
LKLY
Yoteteleleleletetete a et % %%
Yoteteleleledetetete a et % %%
RIS
[RRESLLRRKIARKKKS
RS X,
RN 4
RIQEEXX
v O
Vov
Deteteteteteteletetetetetetetedy
Yoteteloleledetetetetole e e %%
Yoteteloleledetetetetole e e %%
Yoteteloleledetetetetole e e %%
Yoteteleleledetetetetolee e %%
SRR
L RISILHIEIHHILIRLES
PURRIEIEIIIHEHXAXAXAKNK
BRRRBRIIKUBLKK
RIPER IO
RIS
PIHIRRRRRRERRRRRIIIRS
Yotetelodeteletetete e e e %0 %%
Yotetelodeteletetete e e e %0 %%
Yoteteteleleletetete e e e %0 %%
Yoteteleleledetetete a2 % %%
Yoteteleleledetetete a et % %%
Yoteteloletedetetete a et % %%
RIS
[RRESLLRRKIARKKKS
ORI
IOSIYX 4
NN
VNN
Vv,
Deteeteteteteletetetetetetetedy
Yoteteleleledetetetetode e e %%
Potetateteteletodetetetetels!

RS : % &
FRSES, & SREQERSRSELEERRRKL
[ SRS & EEEEEEK,
2 & SKKKS SKES
s RIS SILEEKKK &K
RSSRAKKK & SRRERL, KRS
KRR R IILRILLLKKL
BRSSEEERK SSKRREGEK QSRS
KN KRR
LRSS SRS KKK KR KKK KKK
RS SR IRRKIREELS
KRGS < QRIS SRRIRLLS
2% & e 220 &R
K & & & KELLLS
9N LLE KK

4
LA NRANANRKA
QLA AARN
2K

Please visit our website for the most current instructions, assembly tips, report damage,
or request parts.

All rights reserved.



General Assembly Guidelines

Ensure that all parts and hardware are available before beginning assembly.

Follow each step carefully to ensure the proper assembly of this product.
Two people are recommended for ease in the assembly of this product.

The main type of hardware used to assemble this product is: bolts.

Power tools should not be used to assemble this product .

All rights reserved.




Parts List

&

\ 2
\.=52
0 T
O
4
- “
I \ .
i ;

All rights reserved.



Hardware List

@1/4"x12mm Bolt 19
) @1/4"x25mm  Bolt 9
M@@ @4x12mm Screw 8
o Shelf support pin 4
) @5/32"x20mm  Bolt 4
@3x16mm Screw 4
% Door stopper 2
@4x8mm Screw 12

(e @1/4"x15mm Bolt 1
M4 Hex key 1

Handle 2

Plastic Cap 4

Philips head screwdriver required for assembly
(not included)

" <[%é

The hardware quantities listed above are required for proper assembly.
Some extra hardware may also have been included.

pcs

pcs

pcs

pcs

pcs

pcs

pcs

pcs

pc

pc

pcs

pcs

All rights reserved.



6
7 3 5
4. R
/ \ﬂa ,@ j( \
V \/@
i RS 1

Attach part (7,8) to part (6) using bolt (A) with hex key (K).

Step 2

Attach part (11) to part (10) and part (2) to part (1) using bolt (A) with hex key (K).

All rights reserved.


Administrator
打字机文本
Attach part (7,8) to part (6) using bolt (A) with hex key (K). 

Administrator
打字机文本
Attach part (11) to part (10) and part (2) to part (1) using bolt (A) with hex key (K). 


4 )

2

Step 3 B

9)

)
2y,

~
~

1

~
~
~
~
~
i,
g
~
~
W””"l//

§

Attach part (5) to part (2) using bolt (J), and part (7,8) to part (2) using bolt (B) with hex key (K).

Step 4

B/// /
N -
B | /
@@W 8
| @»\\\\\\“w
B
N

L Attach part (10) to part (5,7,8) using bolt (B) with hex key (K). y

All rights reserved. P.6


Administrator
打字机文本
Attach part (5) to part (2) using bolt (J), and part (7,8) to part (2) using bolt (B) with hex key (K). 

Administrator
打字机文本
Attach part (10) to part (5,7,8) using bolt (B) with hex key (K). 


Secure back panel (4) to part (7,8) with screw (H).

Step 6

Attach door stopper (G) to part (1) using screw (F) with screwdriver, attach Plastic Cap (M) to
part (11).

All rights reserved.


Administrator
打字机文本
Secure back panel (4) to part (7,8) with screw (H). 

Administrator
打字机文本
Attach door stopper (G) to part (1) using screw (F) with screwdriver, attach Plastic Cap (M) to 
part (11). 


Insert shelf support pin (D) into part (7,8), then place shelf (9) on top of support pin (D).

Step 8

Attach handle (L) to part (3) using bolt (E) with screwdriver.

All rights reserved.


Administrator
打字机文本
Attach handle (L) to part (3) using bolt (E) with screwdriver. 

Administrator
打字机文本
Insert shelf support pin (D) into part (7,8), then place shelf (9) on top of support pin (D).


N
N
PN
IR
G 470N
~ SRR
7 7 NP
T RRRERSR
SRKERSERS
SRR OF
SRR
RIS ol
IR T
PRI |
LIRS | KRN
R | BSRi
M R 3 2 O
ssppssse [sssseesay | 8
SBRIRRREAIN | BRRRRLRLKK |~
SREHERLLKKIRK] | IRRRRREKKIKKKKERN N
SREARLLRRRRRN] IR~
h PR
SRR R R RRRRE]
R s
R 1N i SIS
RRIRIRESA RIS
QPRI S % 3
ooeS ? IR RS
KESARRIFLSEAKIM KKK KK
RS s e O N
4 > q
7N :ozrf.t{%‘o‘o‘o‘o‘o‘o‘ PRI
~ : X by
FRRRRLRKIKKRS
R
R RRIRIRIRIN]
RIS
Ry ’
OIS
0
IR I
QY WO
b ’

Attach part (3) to part (7,8) using screw (C) with screwdriver.

Step 10

8]
¢v¢v\
R
IR o

3 Rz
SREKKEEEKEERITTTHL,
R RRRRRRRRRA
LS EEEREREREE RS
Detetetetetoteteteteltede e bets:

Detetetetetetatoteted tetetels

(s]

SIS
OO
;’0‘0‘0¢¢¢¢¢¢¢¢o¢v¢ S
! éé“““““ R7

&)
He%etelelele %%t e b et %)
edetetoleletetelels s tedeteteds

S RRREREEEPIRRK
S REEEEBBIRRKRKKA

[RGB 02606%62626%62606%. 4 102024 %% E
QLRI IR OO OGO OO S OO OO
[ X2X2K2525X 8 AR N IO KKK A R KXY
KRR 1};0‘9“90%056‘?‘6‘0‘#‘6‘0‘0“ o

IR RIRIRKIKK
IR
]
R RIRIRIRLRK

i

i

SREEEEIIRIEERK
KRN

> .

oS a e tetetetetetetetetels!
PR eiet et e e oottt oo [l sttt tetetetetetetetetetets
RS R R R RIRIRIRIN
P R R R R R I R RIS
LR R R RN
L RRRRRRRRITKRIEE [[ S RIRRIRIRRLRL
LR [ R RIS KKK
R RRRRRRRRIIIK (| RIIRERRIRLRKK
AL || RSB

‘ z

RRRRRKKKKKRIKKKS
LR R R R I S S IR ISR
R R R R TR EREERIRLL
PR e Su st e te tu s te s e tetete ot Tl Il e tetetatetetetatetes Litetetete
P eererrrrerererel rotetetetel l I tatetetetetetetets s betetetet
RRRIARIIIARKRINY | BRRRRRKRRIRRRR
QBEEEEEEEBLEERKY | IREEEREEEEEPIREKEKS
R RRRRRIRKHRIRRRA | IR
CRIRRRIIRRKII | RRRRRRRRRKRIRIRRLKY
SEEEEREEBZEEIRY | K } 2
CRRREBELEEBEA | IRLLRERRRLRIRRKY
RN | IR RSRGLRRREIEA
SRREIEIRRRRRRRY | EEEEEREELLELLKS
CRRERIRRRRRRKKKA | | X
QREZLLRIRLRKIRKY | IBREEEEBEEBEZEBAY
RLRRRKRRKRRIRN | KRR
SO0 e oo te o te oo to ol ll Il Fetetetetotetetetetetetetetetels

¢ S| RN
RN R K RIRIKRKKY
Q R SRSty N 854 %4tetetetesetetatetetetesstets

SR

T,

v

v

v

% 5062626262696 %65%6%6%5 %% % %%
e
R ARKIRN

RS

A

Final Assembly

All rights reserved.


Administrator
打字机文本
Attach part (3) to part (7,8) using screw (C) with screwdriver. 


	01
	02
	03
	04
	05
	06
	07
	08



